
I hereby certify that the following Agenda was posted at least 72 
hours prior to the time of the Board Meeting so noticed below, at 
the usual agenda posting location of the South Orange County  
Wastewater Authority [SOCWA] and at www.socwa.com. 
 

 
 

 
 

AGENDA 
 

Regular Meeting of The  
South Orange County Wastewater Authority 

Board of Directors 
 

Thursday, September 7, 2017 
8:30 a.m. 

 
 
THE BOARD OF DIRECTORS MEETING ROOM IS LOCATED AT 34156 DEL OBISPO STREET, DANA POINT, CA. THE ROOM IS 
WHEELCHAIR ACCESSIBLE.  IF YOU REQUIRE ANY SPECIAL DISABILITY RELATED ACCOMMODATIONS (I.E. ACCESS TO AN 
AMPLIFIED SOUND SYSTEM, ETC.), PLEASE CONTACT THE SOUTH ORANGE COUNTY WASTEWATER AUTHORITY’S SECRETARY’S 
[...]
water and wastewater systems to lead teams in 
all elements of asset management including 
asset inventory, condition assessment, risk 
assessment, operational performance efficiency 
improvement and implementation of asset 
management programs to help clients better 
manage their assets and improve productivity. 

Project Manager, AM Data and CMMS Gap Analysis, South Orange 
County Wastewater Authority, Dana Point, CA
Leading a team to examine the quality of the data relevant to the asset 
data attributes (standards) needed to support the decisions and/or the 
life cycle cost analysis. Data gaps were identified and SOCWA was pro-
vided with strategies for filling the data gaps.  As part of the gap analysis, 
an evaluation of the technical and functional capabilities of SOCWA’s 
existing CMMS to support a quality Asset Management Program was 
also conducted.  

Project Manager, Asset Management Plan, Goleta Sanitary District, 
Goleta, CA
Leading a phased approach to the development of an asset management 
program for Goleta Sanitary District’s wastewater treatment plant, wa-
ter reclamation plant, collection system and ocean outfall.  Project includes 
staff training, a pilot project expandable District-wide, development of 
an asset management implementation plan and assistance with integra-
tion of the asset management plan with a new Computer Management 
Maintenance System (CMMS).

Project Manager, Sewer Pipelines Rehabilitation Prioritization Plan 
and Guidance Document, Moulton Niguel Water District, Laguna 
Hills, CA
Leading the development of a risk methodology and risk model for for 
the prioritization of repair and rehabilitation (R&R) of the District’s 
sewer pipelines and a decision tree and guidance document for selection 
of the most appropriate rehabilitation method.

Education
BA, Political Science, University of 
California, San Diego

Areas of Expertise
• Advanced Water Treatment

• Desalination

• Operational Efficiency

• Asset Management Strategic 
Plan

Experience
• 27 total years

• 1 year with Hazen

Professional Activities
American Water Works 
Association

American Membrane Technology 
Association

WateReuse Association

CalDesal, San Diego 
Coastkeepers

Board of Directors, Equinox 
Center

Publications
Greg Finlayson, David de Haas, 
Dawn Guendert, “Comparing 
Desalination and Recycling for 
Water Supply Augmentation”, 
International Desalination and 
Water Reuse Quarterly, 2014.

Al Bazzi, Slavica Hammond, 
Kenneth Redd, Michael Sarullo, 
Roshanak Aflaki , Dawn Guendert;  
“Microfiltration and Reverse 
Osmosis Membrane Replacement 
Understanding Operating Process 
Data and Autopsy Data Projection 
of Useful Remaining Life”; 
presented at WEFTEC 2011

114



Dawn Guendert

O
pp

or
tu

ni
ty

 N
um

be
r

Hazen and Sawyer

Project Manager, Membrane Normalization Automation and Dash-
boards, Irvine Ranch Water District, Irvine, CA 
IRWD currently retrieves data for four membrane plants from its Super-
visory Control & Data Acquisition (SCADA) using the WonderWare His-
torian Client to a single database. The baseline data from the Historian 
database is manually retrieved and pasted in appropriate columns into 
excel based normalization worksheet(s) for the required date range. This 
can be a tedious and time consuming process prone to errors common 
in working with spreadsheets. Hazen’s improved process to automate 
data cleanup, normalization and Dashboards eliminated over 90% of 
manual work required and resulted in improved data visualization to 
inform membrane maintenance and replacement. 

Project Manager, Condition Assessment and Risk Analysis Rio 
Hondo Recycled Water Pump Station, Central Basin Municipal 
Water District, Commerce, CA
The project entails a condition assessment, risk of failure analysis, de-
termination of remaining useful life and recommendations for rehabil-
itation or replacement of a critical recycled water pump station.

Quality Assurance / Quality Control, Port wide Asset Management 
Program, Port of San Diego, CA
Reviewer of deliverables for the development of an asset management 
project for the Port of San Diego. The project included conducting on-site 
condition assessment, and development of an asset registry, level of 
service, criticality assessment and projection of long range funding needs 
for the Port. 

Technical Reviewer, Replacement and Rehabilitation Planning 
Model, Eastern Municipal Water District, Hemet, CA
The project included a data gap closure effort for assets owned and man-
aged by the District. Asset information from Maximo was compared to 
actual asset configuration. Missing assets were added and missing attri-
butes were captured. Conducted a visual condition assessment of assets 
for water, wastewater, and reclaimed water. Developed asset valuation 
based on the District’s recent purchases of similar assets, knowledge 
from similar projects utilizing various cost estimation strategies. 

Robert Huehmer, Lisa Henthorne, 
Dawn Guendert, “Increasing MF/UF 
Reliability in Seawater Desalination  
Pretreatment  Applications using 
Enhanced Pre-filtration”, presented at 
IDA World Congress, Singapore 2005.

Dawn Guendert; “Orange County’s 
Innovative Water Reuse Project to 
Purify 70 mgd in 2007”, AWWA 
Journal, July 2004.

Dawn Guendert, Ed Jordan; “Urban 
Reuse: Bringing Water Treatment 
Where It’s Needed Most”; AWWA 
Journal, June 2004

Kevin Alexander, Dawn Guendert, Tom 
Pankratz, “Comparing MF/RO 
Performance on Secondary and 
Tertiary Effluents in Reclamation 
Applications”, presented at IDA 
Conference, Bahamas 2003.

Dawn Guendert, “Carmichael 
Bajamont Way WTP Treats Backwash 
to Maximize Recovery and Minimize 
Waste Disposal”, AMTA Journal, Fall 
2004.

Marek Mierzejewski, Dawn Guendert, 
“Membranes for Reuse: Industrial 
Applications using Microfiltration as 
RO Pretreatment”, Ultrapure Magazine, 
October 2004.

Dawn Guendert, “Case Study” Bendigo 
– 33 MWD WTP Successfully Meets 
the Challenge”; AMTA Journal, Spring 
2004.

Dawn Guendert, “Membrane Filtration 
Conquers Water Quality at Australian 
Plant, Water & Wastewater Asia 
Journal, 2004.

Dawn Guendert, “Utility Turns to 
Integrated Membrane System  for 
Wastewater Reclamation, ”Water World 
Magazine, March 2003

115



Cindy Miller, PE
Principal in Charge

Ms. Miller serves as Hazen’s Irvine Office Manager. 
She has extensive experience in the planning, 
design and construction of water supply, 
treatment, storage and conveyance facilities. 

Her assignments have included providing Program Management services 
for a $150 million groundwater supply project, which includes pipelines, 
wells, pump stations, and an advanced treatment system for R.O. con-
centrate reduction; Project Manager for preliminary and final design of 
a 28 MGD microfiltration treatment facility, and Project Manager for a 
10 MGD R.O./Ion Exchange groundwater treatment plant.  Ms. Miller has 
also led numerous water storage and conveyance infrastructure projects, 
including design of over 100 miles of  pipeline Ductile Iron, CML&C steel, 
PVC, and HDPE pipeline), design of steel, pre-stressed concrete, and 
cast-in-place concrete storage reservoirs, up to 10 million gallons, and 
numerous pump station facilities. She has led feasibility/planning stud-
ies, developed treatment process evaluations and life-cycle cost evalua-
tions, participated in value engineering studies and operations evalua-
tions. She has developed detailed designs of many systems and provided 
construction and startup services. She has experience with different 
project delivery methods including: design-bid-build, design-build and 
design-build-operate-finance. 

Baker Water Treatment Plant, Lake Forest, CA, Project Manager
The project includes planning and design of a 28-mgd microfiltration 
treatment plant with UV disinfection. The project includes design of a 
100-percent redundant flow control facility utilizing dual sleeve valves, 
a 56- cfs raw water pump station to convey flow to the plant from Irvine 
Lake, upgrades to a Metropolitan Water District turnout facility and 
transmission pipeline to increase deliveries to 100 cfs,  a 6-cfs raw water 
pump station for Trabuco Canyon Water District, a forebay designed to 
provide adequate contact time for chlorine dioxide injection, feedwater 
pump station, coagulation injection, strainers, 14 pressure microfiltration 
membrane racks, UV disinfection system, chlorine contact basin, chem-
ical building housing 9 different chemicals, an extensive chemical piping 
delivery system, solids dewatering facilities, civil site work, finished 
water pipelines, retrofit of two16 MG pre-stressed concrete reservoirs,  
Product Water Pump Station, transmission pipeline and connection to 
Metropolitan Water District’s South County Pipeline. 

Education
BS, Civil Engineering, University 
of California, Irvine, 1994

Certification/License
Professional Engineer:  CA (Civil), 
UT

Areas of Expertise
• Pump Station Planning and 

Design

• Pipeline Planning and Design

• Project Management

• Program Management

• Project Delivery

• Groundwater Supply

• Well Equipping Planning and 
Design

• 

• Reservoir Storage Planning 
and Design

• Drinking Water

Experience
• 22 total years

• 1 year with Hazen

Professional Activities
AWWA, ASCE, AMTA 

CA-NV AWWA, 

CA Water Reuse Assoc.

116



Cindy Miller, PE

Hazen and Sawyer

Chino I Desalter Expansion and Chino II Desalter Projects,  Inland 
Empire, California 
Provided engineering services to the Chino Basin Desalter Authority 
(CDA) for the multimillion-dollar Chino I Desalter Expansion and Chino 
II Desalter projects. The assignment involved design of a new desalter 
facility; expansion and upgrade of an existing desalter facility; design of 
water distribution facilities, including pump stations, pipelines, and well 
equipping. The project included expansion of an existing 9 MGD re-
verse-osmosis treatment plant to a 14 MGD plant by adding ion exchange 
treatment for nitrate removal and VOC treatment for removal of TCE. 
Other plant improvements included the upgrading of the existing disin-
fection system to 0.8 -percent solution sodium hypochlorite generated 
on site, expansion of the on-site product water pump station, and other 
miscellaneous upgrades to improve plant performance. In conjunction 
with increasing the Chino I Desalter’s capacity, three new wells were 
added to increase the system’s raw water supply. Delivery facilities from 
the Chino I Desalter were added to enhance movement of treated water 
to the end-users. Delivery facilities included two new booster pump 
stations with capacities of 2,600 gpm and 1,400 gpm and approximate-
ly 14,000 linear feet of product water pipeline, 12 inches to 24 inches in 
diameter. The project also included design of a new 10 MGD Chino II 
Desalter. This treatment plant was designed to target TDS and nitrate 
removal and using reverse-osmosis and ion exchange in parallel. The 
project included eight new groundwater wells; approximately 30,000 
linear feet of raw water pipeline, 16 inches to 36 inches in diameter; 
approximately 24,000 linear feet of product water pipeline, 12 inches to 
42 inches in diameter; and a new booster pump station with 3,000 gpm 
capacity.  

Chino Basin Desalter Authority (CDA) Phase 3 Expansion, Chino, 
California
Ms. Miller is providing Program Management services to the Chino 
Basin Desalter Authority (CDA) for their Phase 3 Expansion Project.  Once 
completed, the Phase 3 Expansion will increase production capacity of 
the CDA’s groundwater desalter Facilities to over 35,000 acre-ft per year 
of potable water capacity.  The project includes construction of new 
groundwater wells, pipelines, treatment facility to recover desalter con-
centrate (i.e. concentrate reduction facility), product water pump station 
expansion and new product water pump stations.  The construction cost 
of the Phase 3 expansion is estimated at $150 million and construction 
is expected to be completed early 2018.

117



Education
BS, Civil Engineering Technology 
Rochester Institute of Technology

Training/Certification
Envision Sustainability 
Professional (ENV SP)

Project Management for PMP 
Certification

OSHA 10 & 30 hour Construction 
Outreach

Risk Management (AACE)

Cost and Schedule Control (AACE)

Earned Value Management (AACE)

GHS/HAZCOM Training

Confined Space Entry Training

NYC DEP Hot Work Training

Lock Out – Tag Out Training

Behavior Based Safety Training

Areas of Expertise
• Construction Cost Estimating

• Constructability Review

• Project Management

• Risk Assessment

• Construction Sequencing/
Scheduling

Experience
• 17 total years

• 1 year with Hazen

Professional Affiliations
Project Management Institute

AACE International

NAWIC

NYWEA

Rose Jesse, ENV SP
Technical Advisor / Quality Assurance

Ms. Jesse has over 15 years of experience 
managing, directing, evaluating and 
performing work in the construction industry, 
with proven success in the areas of cost 
estimating, project management, budgeting, 
scheduling, design review, constructability 
review, document control and project controls. 

City of White Plains, NY, Department of Public Works (2016)
Prepared cost estimates for options of installation of water tanks to 
provide 8 million gallons of water storage.

East Side Coastal Resiliency, Department of Design and 
Construction, New York, NY (2016)
Provided technical guidance and best practice input on the construction, 
scheduling and sequence of operations for the installation of combined 
sewer facilities and flood management appurtenances.

Combined Blower Building, Bayshore Regional Sewerage Authority, 
Monmouth County, NJ (2016)
Prepared cost estimates for the sequenced replacement of several blow-
ers, including temporary installations.

Odor Control Facility, Massachusetts Water Resources Authority, 
Nut Island, MA (2016)
Provided oversight and guidance for the cost estimate for emergency 
design of odor control.

Flow Distribution Improvements, Stamford Water Pollution Control 
Authority, Stamford, CT (2015-Current)
Provided oversight for cost estimates for a complex distribution project 
including large bypass facilities to serve the entire plant during construction. 

Experience Prior to Hazen 

Granite Construction Northeast, Senior Estimator
Responsible for leading design, project management and estimating 
teams in the pursuit of a Public Private Partnership contract in the D.C. 
Metro area. Project value exceeds $2B. Responsible for M/E/P and archi-
tectural finish estimates with joint venture partner for Grand Central 
Terminal Cavern fit-out.

118



Rose Jesse, ENV SP

Je
ss

e,
 R

os
e

Hazen and Sawyer

New York City Department of Environmental Protection, Chief, Cost Estimating, Bureau of Engineering, 
Design and Construction
Responsible for a team of estimators, engineers, and consultants working to establish budgetary needs for a 
$13B, 10 year plan of NYC DEP’s wide range of capital construction projects. Provide guidance on the impacts 
of schedule, scope creep, and risk. Review bid documents as they are developed from the planning phase to 
bid in order to minimize change orders. Assist construction managers and design engineers in the negotiation 
of change orders. Review bids and contractor qualifications to determine that bids are responsive and balanced. 
Perform independent constructability reviews during the design phase to insure less complication during 
construction. Provide mentoring of in-house staff and consulting engineers in best practices and consistency 
across estimates.

Malcolm Pirnie, Project Coordinator, CAT-DEL UV Light Treatment Plant
Worked with General, HVAC, Plumbing, and Electrical Contractors to coordinate installation of all construc-
tion material on a new $1.2 billion UV light water treatment plant. Reviewed shop drawings and submittals for 
constructability and installation conflicts. Monitored and followed the flow of information between Owner, 